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Maximum power spectral density for Partial RU

Test Result
TestMode Antenna | Frequency[MHz] | RuSize | Rulndex Result Limit Verdict
[dBm/3kHz] [dBm/3kHz]
26Tone RUO -11.28 <8.00 PASS
Antl 2412 52Tone RU37 -11.22 <8.00 PASS
106Tone | RU53 -11.25 <8.00 PASS
26Tone RUO -11.26 <8.00 PASS
Ant2 2412 52Tone RU37 -11.6 <8.00 PASS
106Tone | RUS53 -11.93 <8.00 PASS
26Tone RUO -8.26 <8.00 PASS
total 2412 52Tone RU37 -8.40 <8.00 PASS
106Tone | RU53 -8.57 <8.00 PASS
26Tone RU4 -11.73 <8.00 PASS
Antl 2437 52Tone RU38 -11.12 <8.00 PASS
106Tone | RU53 -12.03 <8.00 PASS
26Tone RU4 -11.04 <8.00 PASS
11AX20MIMO Ant2 2437 52Tone RU38 -11.59 <8.00 PASS
106Tone | RUS53 -11.6 <8.00 PASS
26Tone RU4 -8.36 <8.00 PASS
total 2437 52Tone RU38 -8.34 <8.00 PASS
106Tone | RUS53 -8.80 <8.00 PASS
26Tone RU8 -13.63 <8.00 PASS
Antl 2462 52Tone RU40 -13.93 <8.00 PASS
106Tone | RU54 -13.48 <8.00 PASS
26Tone RU8 -12.81 <8.00 PASS
Ant2 2462 52Tone RU40 -12.51 <8.00 PASS
106Tone | RU54 -12.6 <8.00 PASS
26Tone RU8 -10.19 <8.00 PASS
total 2462 52Tone RU40 -10.15 <8.00 PASS
106Tone | RU54 -10.01 <8.00 PASS
Sporton International Inc. (Kunshan) Page Number . 44 of 107

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ129SG



saroniis. FCC RF Test Report Report No. : FR271606C

Test Graphs

11AX20MIMO_Antl_2412_26Tone_RUO

Spectrum I

oo
A
Ref Level 20.00 dem Offset 12.95 d8 @ RBW 3 kHz

o Att 30 dB SWT 334 ms @ VBW 10 kHz Mode Sweep
@ 1Pk View

m1[1] -11.28 dBm)|

2.4033990 GHz|
10 dB

o

1001 pts

Span 30.0 MHz
mb.
L

11AX20MIMO_Antl_2412_52Tone_RU37

Spectrum I

(%)
A
Ref Level 20.00 dem  Offset 12.95 d& @ RBW 3 kHz
o Att 30dB SWT 334 ms @ VBW 10 kHz Mode Sweep
(@ 1Pk View
mi[1] -11.22 dBm)
2.4052870 GHz
10d
od
-10d L

-30 dBm

o | S Al

| |
- f"\( IRVE (R

Wﬁ' T T
okt

-70 dei

CF 2.412 GHz

1001 pts

Span 30.0 MHz
#.
L

Sporton International Inc. (Kunshan) Page Number . 45 of 107
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ129SG




saroniis. FCC RF Test Report Report No. : FR271606C

11AX20MIMO_Antl_2412_106Tone_RU53
Spectrum I

ax
A
Ref Level 20.00 d8Bm Offset 12.95 d8 @ RBW 3 kHz

| Att 30 dB  SWT 334 ms @ VBW 10 kHz
@ 1Pk View

Mode Sweep

m1[1] -11.25 dBm)|
2.4068450 GHz,
10 dBm

0 dBm

-10 dBm

— A MWM‘WMNWW

[T

—————t

CF 2.412 GHz

1001 pts Span 30.0 MHz
— ]
L JU J (]
Date: 12.AUG.2022 03:34:38

11AX20MIMO_Ant2_2412_26Tone_RUO

Spectrum I

e
A
Ref Level 20.00 dém Offset 12.90 d8 @ RBW 3 kHz

| Att 30 dB  SWT 334 ms @ VBW 10 kHz
@ 1Pk View

Mode Sweep

m1[1] 11.26 dBm)|
2.4025290 GHz,
10 dBm

CF 2.412 GHz

1001 pts

Span 30.0 MHz
]

Date: 12.AUG.2022

Sporton International Inc. (Kunshan) Page Number . 46 of 107
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ129SG



saroniis. FCC RF Test Report

Report No

. FR271606C

11AX20MIMO_Ant2_2412_52Tone_RU37

| Att

@ 1Pk View

Spectrum I

(7

Ref Level 20.00 d8Bm Offset 12.90 d&8 @ RBW 3 kHz

30dB SWT 334 ms @ VBW 10 kHz Mode Sweep

10 dBm

m1[1]

-11.60 dBm
2.4040280 GHz

0 dBm

-10 dBm

M1

-20 dBm

ggg;:.._
=l

T

I

CF 2.412 GHz

1001 pts

2 ig

JL

3:31:55

Span 30.0 MHz

11AX20MIMO_Ant2_2412_106Tone_RU53

| Att

Spectrum I

(®)

Ref Level 20.00 dém Offset 12.90 d8 @ RBW 3 kHz

30 dB  SWT 334 ms @ VBW 10 kHz Mode Sweep

@ 1Pk View

10 dBm

m1[1]

11.93 dBm)|
2.4049570 GHz

0 dBm

-10 dBm

M1

| HEm
/ "W AR

s il )

-60 d

-50 d’B«/TWM

-70 dB

LT

CF 2.412 GHz

1001 pts

Span 30.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ129SG

Page Number

. 47 of 107



saroniis. FCC RF Test Report Report No. : FR271606C

11AX20MIMO_Antl_2437_26Tone_RU4

Spectrum I

ax
A
Ref Level 20.00 d8Bm Offset 12.77 d&8 @ RBW 3 kHz

| Att 30 dB  SWT 334 ms @ VBW 10 kHz
@ 1Pk View

Mode Sweep

m1[1] -11.73 dBm)|
2.4375390 GHz|
10 dBm

0 dBm

-10 dBm o

50 d r T T L ]
o Ty
td bend 2
70 di
CF 2.437 GHz 1001 pts Span 30.0 MHz
— )
L J{ ) W e
Date: 12.AUG.2022 03:36:19

11AX20MIMO_Ant1_2437_52Tone_RU38

Spectrum I nf
Ref Level 20.00 dem Offset 12.77 d8 @ RBW 3 kHz
| Att 30 dB  SWT 334 ms @ VBW 10 kHz Mode Sweep
@ 1Pk View
M1[1] 11.12 dBm)|
2.4352620 GHz|
10 dBm
0 dBm

AT

Il
VIRV wi

CF 2.437 GHz 1001 pts

Span 30.0 MHz
]

Date: 12.AUG.2022

Sporton International Inc. (Kunshan) Page Number . 48 of 107
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ129SG



SPORTON LAB.

FCC RF Test Report Report No. : FR271606C

11AX20MIMO_Ant1_2437_106Tone_RU53

| Att
@ 1Pk View

Spectrum I

Ref Level 20.00 d8Bm Offset 12.77 d&8 @ RBW 3 kHz

(=)

30dB SWT 334 ms @ VBW 10 kHz Mode Sweep

10 dBm

m1[1] -12.03 dBm)|

2.4299570 GHz

0 dBm

-10 dBm

M1

-20 dBm

P

\ . u"l i J] |
[

[—=—T

o

1001 pts

Span 30.0 MHz

J wo

11AX20MIMO_Ant2_2437_26Tone_RU4

| Att
@ 1Pk View

Spectrum I

Ref Level 20.00 dém Offset 12.74 d8 @ RBW 3 kHz

(®)

30 dB  SWT 334 ms @ VBW 10 kHz Mode Sweep

m1[1] 11.04 dBm)|

2.4375390 GHz

S,

CF 2.437 GHz

1001 pts

Span 30.0 MHz
]

Date: 12.AUG.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ129SG

Page Number 49 of 107




SPORTON LAB.

FCC RF Test Report

Report No

. FR271606C

11AX20MIMO_Ant2_2437_52Tone_RU38

| Att
@ 1Pk View

Spectrum I

Ref Level 20.00 d8Bm Offset 12.74 d8 @ RBW 3 kHz

(=)

30dB SWT 334 ms @ VBW 10 kHz Mode Sweep

10 dBm

m1[1] -11.59 dBm)|

2.4354420 GHz

0 dBm

-10 dBm

-20 dBm

3

.

1001 pts

Span 30.0 MHz

11AX20MIMO_Ant2_2437_106Tone_RU53

| Att
@ 1Pk View

Spectrum I

Ref Level 20.00 dém Offset 12.74 d8 @ RBW 3 kHz

(=)

30 dB  SWT 334 ms @ VBW 10 kHz Mode Sweep

m1[1] 11.60 dBm)|

2.4299570 GHz

M1

e e

W

ll'l ki H[

ol

CF 2.437 GHz

1001 pts

Span 30.0 MHz
]

Date: 12.

AUG.2022 03:42:07

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ129SG

Page Number

. 50 of 107



SPORTON LAB.

FCC RF Test Report

Report No. : FR271606C

11AX20MIMO_Antl_2462_26Tone_RU8

| Att
@ 1Pk View

Spectrum I

Ref Level 20.00 d8Bm Offset 12.86 d8 @ RBW 3 kHz

(=)

30dB SWT 334 ms @ VBW 10 kHz Mode Sweep

10 dBm

m1[1] -13.63 dBm)|

2.4713810 GHz

0 dBm

-10 dBm

-20 dBm

TR W \«
it

Bt e

-70 di

CF 2.462 GHz

1001 pts

Span 30.0 MHz

11AX20MIMO_Antl_2462_52Tone_RU40

Spectrum I

(=)

| Att
@ 1Pk View

Ref Level 20.00 dem Offset 12.86 d8 @ RBW 3 kHz
30 dB  SWT

334 ms @ VBW 10 kHz Mode Sweep

m1[1] -13.93 dBm)|

2.4690130 GHz

-y

oy

Tl

CF 2.462 GHz

1001 pts

Span 30.0 MHz
]

Date: 12.AUG.2022 03:48:(

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ129SG

Page Number

. 51 of 107



saroniis. FCC RF Test Report

Report No. : FR271606C
11AX20MIMO_Antl_2462_106Tone_RU54
Spectrum I @
Ref Level 20.00 dém Offset 12.86 d8 @ RBW 3 kHz
o Att 30dB SWT 334 ms @ VBW 10 kHz Mode Sweep
@ 1Pk View
Mi[1] -13.48 dBm|
2.4637080 GHz|
10 dBm
0 dBm
-10 dBm
-20 dem
J
;i .h
%.%
70 d
CF 2.462 GHz 1001 pts Span 30.0 MHz
L JU J Ay we
Date AUG.2 9:5
11AX20MIMO_Ant2_2462_26Tone_RUS8
Spectrum I @
Ref Level 20.00 dém Offset 12.83 d8 @ RBW 3 kHz
o Att 30 dB SWT 334 ms @ VBW 10 kHz Mode Sweep
@ 1Pk View
M1[1] 12.81 dBm|
2.4713810 GHz|
10 dBm
0 dBm
-10 d P
20 dl f%
i
40 d I r A“L| j W/ \\
50 df \‘l'
| | ” il | M
R v o
-70 dBi
CF 2.462 GHz 1001 pts Span 30.0 MHz
J, [
Date: 12.AUG.2022
Sporton International Inc. (Kunshan) Page Number : 52 of 107
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: 2AFZZ129SG



SPORTON LAB.

FCC RF Test Report

Report No

. FR271606C

11AX20MIMO_Ant2_2462_52Tone_RU40

| Att

@ 1Pk View

Spectrum I

Ref Level 20.00 d8Bm Offset 12.83 d8 @ RBW 3 kHz

(=)

30dB SWT 334 ms @ VBW 10 kHz Mode Sweep

10 dBm

m1[1] -12.51 dBm)|

2.4687130 GHz

0 dBm

-10 dBm

-20 dBm

rll

o

1001 pts

Span 30.0 MHz

3:48:44

11AX20MIMO_Ant2_2462_106Tone_RU54

| Att
@ 1Pk View

Spectrum I

Ref Level 20.00 dém Offset 12.83 d8 @ RBW 3 kHz

(=)

30 dB  SWT 334 ms @ VBW 10 kHz Mode Sweep

m1[1] -12.60 dBm)|

2.4694930 GHz

11

e

",
i

el

CF 2.462 GHz

1001 pts Span 30.0 MHz

Date: 12.

AUG.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ129SG

Page Number

: 53 of 107



saravas. FCC RF Test Report Report No. : FR271606C

Reference level measurement

Test Result
TestMode Antenna Freq(MHz) Max.Point[MHz] Result[dBm]
Antl 2412 2411.48 7.02
Ant2 2412 2412.50 6.71
Antl 2437 2436.00 6.91
11B-CDD
Ant2 2437 2436.00 6.43
Antl 2462 2461.49 8.01
Ant2 2462 2461.48 7.50
Antl 2412 2416.99 5.84
Ant2 2412 2417.00 5.94
Antl 2437 2432.02 5.41
Ant2 2437 2431.97 5.44
11G-CDbD
Antl 2457 2460.73 3.68
Ant2 2457 2461.98 4.82
Antl 2462 2464.51 5.40
Ant2 2462 2455.74 491
Antl 2412 2405.74 4.68
Ant2 2412 2407.00 441
Antl 2437 2430.74 4.13
11AX20MIMO
Ant2 2437 2442.00 4.54
Antl 2462 2460.72 451
Ant2 2462 2456.98 4.60
Antl 2422 2416.99 1.44
Ant2 2422 2416.95 1.37
Antl 2437 2431.97 1.37
11AX40MIMO
Ant2 2437 2431.95 1.32
Antl 2452 2443.28 1.25
Ant2 2452 2456.98 1.32
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Test Graphs
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Band edge measurements

Test Result

TestMode Antenna | ChName | Frequency[MHz] | RefLevel[dBm] | ResultjdBm] | Limit[dBm] | Verdict
Antl Low 2412 7.02 -31.47 <-12.98 PASS
Ant2 Low 2412 6.71 -34.89 <-13.29 PASS

11B-CDD
Antl High 2462 8.01 -42.62 <-11.99 PASS
Ant2 High 2462 7.50 -42.98 <125 PASS
Antl Low 2412 5.84 -21.18 <-14.16 PASS
Ant2 Low 2412 5.94 -24.9 <-14.06 PASS
Antl High 2457 3.68 -43.58 <-16.32 PASS

11G-CDbD
Ant2 High 2457 4.82 -42.88 <-15.18 PASS
Antl High 2462 5.40 -29.47 <-14.6 PASS
Ant2 High 2462 491 -29.39 <-15.09 PASS
Antl Low 2412 4.68 -23.89 <-15.32 PASS
Ant2 Low 2412 4.41 -26.29 <-15.59 PASS

11AX20MIMO
Antl High 2462 451 -28.83 <-15.49 PASS
Ant2 High 2462 4.60 -27.02 <-15.4 PASS
Antl Low 2422 1.44 -23.69 <-18.56 PASS
Ant2 Low 2422 1.37 -28.99 <-18.63 PASS
11AX40MIMO
Antl High 2452 1.25 -24.42 <-18.75 PASS
Ant2 High 2452 1.32 -25.68 <-18.68 PASS
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11AX20MIMO_Ant1l_Low_2412
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Conducted Spurious Emission

Test Result
FregRange | RefLevel | Result Limit :
TestMode Antenna | Frequency[MHZz] Verdict
[Mhz] [dBm] [dBm] [dBm]
30~1000 7.02 -54.35 <-12.98 PASS
Antl 2412
1000~26500 7.02 -44.51 <-12.98 PASS
30~1000 6.71 -54.44 <-13.29 PASS
Ant2 2412
1000~26500 6.71 -45.81 <-13.29 PASS
30~1000 6.91 -54.59 <-13.09 PASS
Antl 2437
1000~26500 6.91 -45.16 <-13.09 PASS
11B-CDD
30~1000 6.43 -54.67 <-13.57 PASS
Ant2 2437
1000~26500 6.43 -45.19 <-13.57 PASS
30~1000 8.01 -54.62 <-11.99 PASS
Antl 2462
1000~26500 8.01 -45.02 <-11.99 PASS
30~1000 7.50 -54.52 <-12.5 PASS
Ant2 2462
1000~26500 7.50 -45.27 <-12.5 PASS
30~1000 5.84 -54.08 <-14.16 PASS
Antl 2412
1000~26500 5.84 -45.91 <-14.16 PASS
30~1000 5.94 -54.37 <-14.06 PASS
Ant2 2412
1000~26500 5.94 -45.35 <-14.06 PASS
30~1000 5.41 -55.01 <-14.59 PASS
Antl 2437
1000~26500 5.41 -45.79 <-14.59 PASS
30~1000 5.44 -54.44 <-14.56 PASS
Ant2 2437
1000~26500 5.44 -45.77 <-14.56 PASS
11G-CDD
30~1000 3.68 -54.6 <-16.32 PASS
Antl 2457
1000~26500 3.68 -44.65 <-16.32 PASS
30~1000 4.82 -54.64 <-15.18 PASS
Ant2 2457
1000~26500 4.82 -45.14 <-15.18 PASS
30~1000 5.40 -54.77 <-14.6 PASS
Antl 2462
1000~26500 5.40 -45.9 <-14.6 PASS
30~1000 491 -54.69 <-15.09 PASS
Ant2 2462
1000~26500 491 -45.3 <-15.09 PASS
30~1000 4.68 -54.22 <-15.32 PASS
Antl 2412
1000~26500 4.68 -44.91 <-15.32 PASS
11AX20MIMO 30~1000 4.41 -52.43 <-15.59 PASS
Ant2 2412
1000~26500 4.41 -45.49 <-15.59 PASS
Antl 2437 30~1000 4.13 -54.9 <-15.87 PASS
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1000~26500 4.13 -46.03 <-15.87 PASS
30~1000 4.54 -54.65 <-15.46 PASS

Ant2 2437
1000~26500 4.54 -45.79 <-15.46 PASS
30~1000 451 -54 <-15.49 PASS

Antl 2462
1000~26500 451 -45.9 <-15.49 PASS
30~1000 4.60 -54.9 <-154 PASS

Ant2 2462
1000~26500 4.60 -45.83 =-15.4 PASS
30~1000 1.44 -54.82 <-18.56 PASS

Antl 2422
1000~26500 1.44 -45.2 <-18.56 PASS
30~1000 1.37 -54.86 <-18.63 PASS

Ant2 2422
1000~26500 1.37 -45.32 <-18.63 PASS
30~1000 1.37 -54.13 <-18.63 PASS

Antl 2437
1000~26500 1.37 -45.06 <-18.63 PASS

11AX40MIMO

30~1000 1.32 -54.74 <-18.68 PASS

Ant2 2437
1000~26500 1.32 -45.76 <-18.68 PASS
30~1000 1.25 -54.51 <-18.75 PASS

Antl 2452
1000~26500 1.25 -46.11 <-18.75 PASS
30~1000 1.32 -54.62 <-18.68 PASS

Ant2 2452
1000~26500 1.32 -45.97 <-18.68 PASS
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